
BLADES MAY CONTINUE
TO ROTATE AFTER

ENGINE HAS STOPPED

KEEP HANDS AND FEET
AWAY FROM BLADES AT ALL TIMES

! DANGER !

38 XRD PDM Model DECK
366020200 D
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SEPTEMBER 2015

38 XRD DECK

366020200 D                                                                                                

number description part number
1 RIVET 4.8 X 16MM ALLOY POP 1031-4816 12860100
2 Deck Pulley guard extension plate 549008300
3 Guard, Deck Pulley 549007800
4 M10 x 30 Hex Screw HT Grade 8.8 Zinc Trivalent Clear 02886000
5 DOME WASHER 3/8  X  1 3/4  X  1/8 08819900
6 5"INTERNAL PULLEY 20869502
7 Front Deck Shield 301205000
8 DECK LID COVER 38"  WITH HOLE 148002302
9 BELT AA112 FOR 38" IBS DECK 22869901
10 HGM deck drive pulley spacer 183530500
11 100 MM DIAMETER PULLEY 20869900
12 42" DECK TENSION SPRING 25906200
13 M10 X 30 S/SCREW BZP 02886000
14 DOME WASHER 3/8  X  1 3/4  X  1/8 08819900
15 BOLT M8X55 028662600
16 SWEEPER JOCKEY CAP 31351100
17 40MM INT CIRCLIP 07847600
18 BEARING (PTO HOUSING) 6203-2RS NTN ONLY 10811600
19 120mm Turned idler pulley 209044800
20 DECK '98 IDLER PULLEY SPACER 183004200
21 NUT, FLANGED M8 049383700
22 SHORT JOGGLE BELT RETAINING PULLEY BRT 301123800
23 SWEEPER JOCKEY CAP 31351101
24 TX PTO J/PLY PLASTIC 20811500
25 JOCKEY WHEEL SPACER $0.12 @ 1.40 18831600
26 OILITE BUSH - 5/8OD X 1/2ID X 1/2LONG 52936700
27 CUTTER DECK BELT TENSION PLATE 301050100
28 JOCKEY PLATE PIVOT BOSS IBS DECK   12/95 31328900
29 M8 x 60 Hex Bolt HT Grade 8.8 Zinc Plate 018000600
30 M8 x 30 Flange Bolt 019483700
31 M8 X 40MM ROOFING BOLT 018001700
32 M8 x 20 Flange Bolt 019483600
33 Rear Deck Bracket 4 mm 541039100
34 M8 x 75 Plated Hex Bolt 018005600
35 M8 Plated Form C Washer 088003700
36 Anti Scalp Wheel Hub 10 x 55 mm 179550400
37 ANTI SCALP WHEEL 7320
38 M8 Ni-Lock Nut 04920100
39 38 Main Body Weld Assembly 327401201
40 Key - 1/4 SQ x 1 1/4 American Spec Rounded 09853401
41 DRIVEN DECK SHAFT ASSY, LONG 40503507
42 DECK BEARING HOUSING SLINGER 2005 30831500
43 NUT, FLANGED M8 049383700
44 HARDEN 15IN LH BLADE GROUND 30MM FLIGHT 16869102
45 DOME WASHER 3/8  X  1 3/4  X  1/8 08819900
46 M10 X 30 GRADE 10.9 DIN 933 HEX SETS 028892300
47 12" L/H BLADE (GROUND FLIGHT 16869001
48 38 DECK GIUDE PLATE 541040800
49 BOLT M8 X 20mm Unplated S/S 02826100
50 HARDEN 15IN RH BLADE (GROUND FLIGHT) 16869201
51 M8 Washer Form C Steel  Zinc Plate 088003700
52 DECK TAB WASHER 27111200
53 WASHER-FLAT-STL,  STAR M8 088003800
54 M10 INTERNAL SHAKEPROOF WASHER 088004000
56 M8 x 20 HEX SCREW Hd DIN933 GRADE 10.9 028893500
58 DECK, ROD PUSH PIN 31338200
59 M10 LH Mating Piece for Clevis - Tension 189546300
60 WASHER-FLAT-STL,  M10 x 24 x 2 088004500
61 RUE CLIP - 11836700
62 M10 LOCKNUT BZP 04872100
63 ROD END 10MM 10872600
64 Deck Safety Diagram Labelling 3580 98300
65 Danger Decal 35803300
66 Bar, hex tension Rod 3 189546600
67 BELT  -B54 22949800


